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M RIGEE S Y ¥ R E T 2 3R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
i% R B 7 (Sample Submitted By) : tEfI & B Fwizg L2 @ (MINCHALT METAL INDUSTRY CO., LTD.)

# & ¢ #(Sample Description) :  BRASS(F 4#)

# &4 5.(Style/Item No.) : (2680 (65/35)

Jz ¢ p #p (Sample Receiving Date) < 2019/12/17

B2 B (Testing Period) . 2019/12/17 to 2019/12/25

B3 g F(Test Requested) :
(1) #3% % = 452> %% RollS 2011/65/EU Annex 112 # 25745 4 (EU) 2015/863iR13#4% ~ &~ & ~ = §idd ~ F B ¥ ~ Ji0m ¥
g, DBP, BBP, DEHP, DIBP. (As specified by client, with reference to RoHS 2011/65/EU Annex II and amending
Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP
contents in the submitted sample(s).)

(2) 2w plzEm P L™ - F . (Please refer to next pages for the other item(s).)

B3R % % (Test Results) #45BT - % (Please refer to following pages).
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P38 % % (Test Results)

B2 3R = (PART NAME)No. 1 : F4 4 £/ % (BRASS METAL SHEET)
PIFRIE P - BlFE S 2 *
b3l iEprd Al IR0
(Test Items) (Unit) (Method) DL (R;zuit)
4% / Cadmium (Cd) mg/kg (%% IEC 62321-5 (2013) > MR fim & 2 n.d.
REE SR R RL / With
4~ / Lead (Pb) mg/kg |reference to IEC 62321-5 (2013) 2 8.91
and performed by ICP-OES.
& / Mercury (Hg) mg/kg | %% IEC 62321-4:2013+ AMD1:2017 - 2 n. d.
MR EME T 'J\"sf SR ERWRL
With reference to IEC 62321-
4:2013+ AMD1:2017 and performed by
ICP-OES.
+ % 4% / Hexavalent Chromium ug/cm? |44 IEC 62321-7-1 (2015) » =2 UV-VIS 0.10 n.d
Cr(VD)(#2) ##l. / With reference to IEC
62321-7-1 (2015) and performed by
UV-VIS.
$ 5% %9 / Sum of PBBs mg/kg - n. d.
- 55 % / Monobromobiphenyl mg/kg 5) n. d.
= %% % / Dibromobiphenyl mg/kg 5 n. d.
Z 88 % / Tribromobiphenyl mg/kg 5) n. d.
z ;5.7 % / Tetrabromobiphenyl mg/kg /if ¥E§+£2?21;6W§%ﬁ15)f’ F ’}Efi # 5 n. d.
Se——— - T R R ith reference to
- fi‘ﬁfi / Pentabromobiphenyl 8/K8 l1pc 62321-6 (2015) and performed 2 n.d.
= %9 % / Hexabromobiphenyl mg/kg by GC/NS 5 n. d.
y .
= 8.8 % / Heptabromobiphenyl mg/kg 5 n. d.
N8B ¥ / Octabromobiphenyl mg/kg 5) n. d.
1 %8 % / Nonabromobiphenyl mg/kg o) n. d.
.7 % / Decabromobiphenyl mg/kg 5 n. d.
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235
e - 813 I ’
(Test Items) (Unit) (Method) DL (R;SUit)
0.
$ 5.5 3 W {- / Sum of PBDEs mg/kg = n. d.
- %7 ¥ . / Monobromodipheny!l ether mg/kg D n. d.
= 4% ¥ @ / Dibromodiphenyl ether mg/kg 5 n. d.
Z & ¥ p / Tribromodiphenyl ether mg/k . L . 5 n. d.
w85 % i / Tetrabromodiphenyl ether mz/ki %}J{IEC 6,232176 §2015) R AR A ) n. d.
7 88 ¥ @/ Pentabromodiphenyl ether mg/kg /%“r‘ﬁ ®igRl. / With reference to ) n. d.
—— . [EC 62321-6 (2015) and performed
> %78 ¥ Bt/ Hexabromodiphenyl ether mg/kg by GC/NS 5 n. d.
= %7 ¥ @ / Heptabromodiphenyl ether mg/kg ' 5 n. d.
495 3 e/ Octabromodiphenyl ether mg/kg 5 n. d.
1 /%% ¥ @ / Nonabromodiphenyl ether mg/kg D n.d.
-+ 8.7 ¥ ./ Decabromodiphenyl ether mg/kg D n.d.
AR¥ - 9 e 7 fy / DBP (Dibutyl mg/kg 50 n. d.
phthalate) (CAS No.: 84-74-2)
AFZUPRET ¥ Y Ay / BBP (Butyl mg/kg 50 n. d.
Benzyl phthalate) (CAS No.: 85-68-T7) %4 1EC 62321-8 (2017) > 12 4 48 K 47
MY¥- MR- (2-2 4@ A)fy / DEHP ng/kg |/ F#¥ &R, / With reference to 50 n.d.
(Di- (2-ethylhexyl) phthalate) (CAS [EC 62321-8 (2017). Analysis was
No.: 117-81-7) performed by GC/MS.
#F- " pic 27 Ay / DIBP (Di- mg/kg 50 n. d.
isobutyl phthalate) (CAS No.: 84-69-
5)
#% / Halogen
#% (4 ) / Halogen-Fluorine (F) mg/kg 50 n.d.
(CAS No. : 14762-94-8)
#% (%) / Halogen-Chlorine (C1) mg/kg | %% BS EN 14582 (2016) » 12 45 k& 47 50 n. d.
(CAS No. : 22537-15-1) %A +5. / With reference to BS EN
#% (/%) / Halogen-Bromine (Br) mg/kg 14582 (2016). Analysis was 50 n. d.
(CAS No. : 10097-32-2) performed by IC.
#% (%) / Halogen-lodine (I) (CAS mg/kg 50 n. d.

No. : 14362-44-8)
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235
b i I ’
(Test Items) (Unit) (Method) DL (R;SUit)
o.
>4 #%=mpk / Perfluorooctane mg/kg |44 CEN/TS 15968 (2010) » 12 ;% 4p & 0.01 n.d.
sulfonates (PFOS-Acid, Metal Salt, 15/ %+ %R, / With reference to
Amide) CEN/TS 15968 (2010). Analysis was
>4 Fp& / PFOA (CAS No.: 335-67-1) mg/kg [performed by LC/MS. 0.01 n. d.
# / Antimony (Sb) mg/kg | %% US EPA 3050B (1996) & g fis 48 2 n. d.
£ SRS &R/ With
4 / Beryllium (Be) mg/kg |reference to US EPA 3050B (1996). 2 n. d.
Analysis was performed by ICP-OES.

# 3x(Note) :

1.

Ol A~ W DN

mg/kg = ppm; 0. 1wt% = 1000ppm

MDL = Method Detection Limit (= ;% d Bl4&*2 &)

n.d. = Not Detected (& i& )

"-" = Not Regulated (&% &)

(#2) =

a. %> B HE 0,13 pg/em’ > Ao tk& &k 75 ~ %45 / The sample is positive for Cr(VI) if the Cr(VI)
concentration is greater than 0.13 pg/cm®. The sample coating is considered to contain Cr(VI)

b. %~ Hée% ind CRARE0.10 pg/cm®) > #7% & 2 7 - %45, / The sample is negative for Cr(VI) if
Cr(VI) is n.d. (concentration less than 0.10 ug/cm?). The coating is considered a non-Cr(VI) based
coating

c. % WéRx A 0.10 2 0.13 pg/em® P @2 d kL E 75 » %45 / The result between 0.10 pg/cm?
and 0.13 ug/cm® is considered to be inconclusive - unavoidable coating variations may influence the
determination.

PFOS %% ¥ # (Reference Information) : 4% A &5 75 %4 POPs - (EU) 2019/1021

PROSK & o T 2 Wl ¥ 7 {420 001%(10ppm) » &% & %~ & %20 F 408 7 7 14260, 15(1000ppm) - &85 46 524
KA e 2 428 lug/m? o

(Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-finished
products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated materials above
lug/m?. )
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£ 4 K428 / Analytical flow chart of Heavy Metal

PP AR 2 G RS 2R fE e (5 BARRIED 2 ‘f h)

These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )
B @4 R m 2% / Technician : Rita Chen
B RIEE F 4 1 SkE® [ Supervisor: Troy Chang

| T4 « 4 % 4% 5 / Cutting ~ Preparation |
v

| R &£ £ / Sample Measurement |
I

| » %42 Cr(VI)
4 Pb/4 Cd/& Hg
\4 i * *
B ﬁ | # % 4 / Non-metal | | %% | Metal |
PR R RIT R RER 2
Acid digestion with microwave / hotplate ABS/PC/PVC # # # {/Others *
7 v v # .k 55 / Boiling
E Sy . 150~160°C * i} water extraction
i@ i / Filtration Dissolving by it / Digesting at
' ultrasonication 150~160°C +
| v v A B |
+ + E60CHE = TAZF ) B~k & | Separating Cool, filter digestate
] ] i i« / Digesting at to get aqueous h h fil
7% | Solution 7 ih | Residue 60°C by phase through filter
ultrasonication +
v | |
. - v b n 5 3 MBS
1) *ﬁ'-ﬁ[\"é/z | Alkali fuglon 4 & pH/ pH adjustment | Add 'dlphenyl—
2) #pL3 2 [ HClto dissolve carbazide for color
v development
4o x4 4 A& ¢ | Add diphenyl- *
carbazide for color development
A4 v w2 UV-VIS o & iplk
Y bl ey ox 5%k e 540 nm h
™ e NS X L3t RILaNt
B t9 & TR 63 & /ICP-OES 2 UV-VIS + BRI i % & 540 nm £ % fc & | Measure
“xJz & | Measure the absorbance at the absorbance at
540 nm by UV-VIS 540 nm by UV-VIS

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at |

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at https://www.sgs.com/en/terms-and-conditions/terms-e-document. Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties
to atransaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan / 25
t+886 (02)2299 3939 {+886 (02)2299 3237 WwW.S0S.COM.tw

Member of the SGS Group



SGS

iR 4R 2
Test Report

ST EE IR

5,45 (No. ) : CE/2019/C2761 p ¥ (Date) : 2019/12/25

A

MINCHALI METAL INDUSTRY CO., LTD.

FED YO E ;BRI

11, PEI YUAN ROAD, CHUNG-LI DIST., TAO-YUAN CITY, TAIWAN

5B F/ 5 R F A 4705428 / Analytical flow chart - PBB/PBDE

B R34 Rt p%e [ Technician: Yaling Tu
B Rl f f 4 ¢ %k [ Supervisor: Troy Chang
4 Z B3#A2R | First testing process ———»

FH# M EHKAR [ Optional screen process ssasmun:
FEAZR [ Confirmation process = « = «p

| Sample / # & |
v
| Sample pretreatment / # & kJZ |

Screen analysis / #» & 4 ¥5
L]
EEEEEEEEEEEEE NN EEEEEEEEEEEEEEEEEEEEEEEEET

v
Sample extraction & & %~/
Soxhlet method % 3% 55~

1
v

Concentrate/Dilute Extracted solution
FEit kSR
v
| Filter | % 53 % |

1
v

| GCIMS/ # 4p & 4% 7+ % |
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¥ ¥R 4 45542 8 / Analytical flow chart - Phthalate

B Pt a7 r [ Technician: Yaling Tu
B Rl f§ 4 %K@ [ Supervisor : Troy Chang

[ir% 3 3% [Test method: IEC 62321-8]

Hoa AIR
Sample pretreatment/separation

!

s THE = & et 255 |
Sample dissolved/extracted by THF

!

Foiefr |

Dilute Extracted solution

!

FAPA AT RS AT
Analysis was performed by GC/MS
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#)% 4 #7428 / Analytical flow chart - Halogen

B AR w2 [ Technician: Rita Chen
B Pl i § 4 0 %Ec® [ Supervisor: Troy Chang

RSN
Sample pretreatment/separation

v

SIS S PN N
Weighting and putting sample in cell

v

Rl [v3 T
Oxygen Bomb Combustion / Absorption

v

81 AR
Dilution to fixed volume

B KAtk |
Analysis was performed by IC
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>4
[ |

Bl A B 2% % [ Technician: Yaling Tu
B3 p F 4 1 %K@ [ Supervisor: Troy Chang

5

@

/ Sample pretreatment

v

ARk EPE e |
Sample extraction by Ultrasonic extraction

v

SRk |
Concentrate/Dilute Extracted solution

v

MRAREATFH RS ERR
Analysis was performed by LC/MS

v

#45 / Data
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Ry T AR 2 iE 2 > k&S % 2% % o/ These samples were dissolved totally by
pre-conditioning method according to below flow chart.

B @4 B 2% / Technician: Rita Chen

B 3 f § 4 o kEc® [ Supervisor: Troy Chang

7<% 11 ICP-OES 4 47 ¢rij i in #2.1)
(Flow Chart of digestion for the elements analysis performed by ICP-OES)

| T4 - 4 # # & / Cutting ~ Preparation |
v

| Bl £ £ / Sample Measurement |
¥

EYpF RS A g f piie ) 1 (40T £ 977 ) [ Acid digestion by

suitable acid depended on different sample material (as below table)
v

— &k |/ Filtration —
| 7% % [ Solution | Ak /Tesidue |

n 1) 4 g2 [ Alkali Fusion
2) ®pki% 2 / HCl to dissolve
| RRMETAEMEHK /ICPOES |
4,4 48,5 &7 | Steel, copper, aluminum, solder 3ok AR LGRS K/
Aqua regia, HNOs, HCI, HF, H,O;
#.33 / Glass AL, & 4 fi /HNOs/HF
4 40,45 1% % / Gold, platinum, palladium, ceramic 1 -k /Agqua regia
£ / Silver A [ HNOs
# % [ Plastic L‘.‘ﬁi,‘%? KA ﬁ}:,ﬁﬁi / HS04, H20,, HNO3, HCI
# 1 [ Others deor i p GERI L % 203 % / Added appropriate
reagent to total digestion
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¥ BEP ey BEET O PMATRRERALEE/I, X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g2 2k (End of Report) **
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TR SR Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as) :
i# B (Sample Submitted By) i BEE4EF L2 7 (KANG LIAN TE CORPORATION LTD. )

5 ¢ #-(Sample Description) ¢ GOLDEN COLORED PLATING LAYER (44 %)
Jz i p ¥ (Sample Receiving Date) . 2020/01/03
B2 B (Testing Period) ¢ 2020701703 to 2020/01/10

B3 g £ (Test Requested) :
(1) #3%E = 4p %> $FRollS 2011/65/EU Annex 112 H 23745 4 (EU) 2015/863i184% ~ &5~ & ~ = §i4& ~ F M ¥ ~ 3 8m %
g, DBP, BBP, DEHP, DIBP. (As specified by client, with reference to RoHS 2011/65/EU Annex Il and amending
Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP

contents in the submitted sample(s).)

(2) BHEAIp L EE 2L FFE - 24 F A ®F-& - & > % B RE. (As specified by client, to test PFOA,
PFOS, Halogen-Fluorine, Chlorine, Bromine, Iodine contents in the submitted sample(s).)

B)3E % % (Test Results) : #4RET - (Please refer to following pages).
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P2 % % (Test Results)

#l5EF% = (PART NAME)No. 1
#l5EF% = (PART NAME)No. 2

4%k (PLATING LAYER OF GOLDEN COLORED METAL)

&4 &
£¢ £% (744 ) (GOLDEN COLORED METAL (INCLUDING THE PLATING LAYER))

PlFRIE P ¥ BlR VDL 2% (Result)
(Test Items) (Unit) (Method)
No. 1 No. 2
4% / Cadmium (Cd) mg/kg |peiesaxhy > %+ IEC 62321-5 (2013) 2 n.d. -

PR s R s RfeiRl. /
IEC 62321-5 (2013) application of
modified digestion by surface

etching and performed by ICP-OES.

4~ / Lead (Pb) mg/kg |peiesaxhy > %+ IEC 62321-5 (2013) 2 24.5 -
PR s R s RdeiRl. /
IEC 62321-5 (2013) application of
modified digestion by surface

etching and performed by ICP-OES.

& / Mercury (Hg) mg/kg |peienshy > %+ IEC 62321-4:2013+ 2 n. d. -—
ANDL:2017 » 2§ Jd8 & % 35 563 %
g, / 1EC 62321-4:2013+ AMD1:2017
application of modified digestion
by surface etching and performed by
ICP-OES.

» % 4% / Hexavalent Chromium ug/cm? | %% IEC 62321-7-1 (2015) » »2UV-VIS 0.10 n. d. -
Cr(VI)(#2) ##l. / With reference to IEC

62321-7-1 (2015) and performed by

UV-VIS.
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PIAIE P ¥ PR R VDL 2% (Result)
(Test Items) (Unit) (Method)

No. 1 No. 2
> & 3%mpe / Perfluorooctane ng/m* [ %< CEN/TS 15968 (2010) » r4;% 4p & 47 1 n. d. -
sulfonates (PFOS-Acid, Metal Salt, /¥ k¥Rl / With reference to
Amide) CEN/TS 15968 (2010). Analysis was

performed by LC/MS.
>4 ¥ p& / PFOA (CAS No.: 335-67-1) ng/m* [ %< CEN/TS 15968 (2010) » r4;% 4p & 47 1 n. d. -
/F &Rl / With reference to
CEN/TS 15968 (2010). Analysis was
performed by LC/MS.
AR¥ - ? R 7 Ay / DBP (Dibutyl mg/kg 50 - n. d.
phthalate) (CAS No.: 84-74-2)
AFZPEET F Y Ay / BBP (Butyl mg/kg 50 - n. d.
Benzyl phthalate) (CAS No.: 85-68-7) %4 [EC 62321-8 (2017), 117 4p k& 45/
E- 7 (2-v 4 F)fq / DEHP mg/kg |& 3 &k #l. / With reference to IEC 50 - n. d.
(Di- (2-ethylhexyl) phthalate) (CAS 62321-8 (2017). Analysis was
No.: 117-81-7) performed by GC/MS.
MF- - 27 fq / DIBP (Di- mg/kg 50 - n. d.
isobutyl phthalate) (CAS No.: 84-69-
5)
#% / Halogen
#% (4 ) / Halogen-Fluorine (F) (CAS | mg/kg 50 - n.d.
No. : 14762-94-8)
#% (&%) / Halogen-Chlorine (Cl) mg/kg |44 BS EN 14582 (2016) » 24z k& 45 50 — n.d.
(CAS No. : 22537-15-1) &~ +7. / With reference to BS EN
#1% (%) / Halogen-Bromine (Br) (CAS | mg/kg |14582 (2016). Analysis was 50 - n. d.
No. : 10097-32-2) performed by IC.
#% (%) / Halogen-lodine (1) (CAS mg/kg 50 - n.d.
No. : 14362-44-8)
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Fl? o % s LB - B34T2Z 150

NO. 347-1, SEC. 1, NANSHAN RD., LUZHU DIST., TAOYUAN DISTRICT, TAOYUAN CITY 338, TAIWAN

RIFEIE P - i Bl 3 VDL 2% (Result)
(Test Items) (Unit) (Method)

No. 1 No. 2

% 4.9 ¥ % / Sun of PBBs mg/kg - - n. d.
- %7 ¥ / Monobromobiphenyl mg/kg 5 - n.d.
Z %% ¥ / Dibromobiphenyl mg/kg 5 - n. d.
Z %% ¥ / Tribromobiphenyl mg/kg 5 - n. d.
z %5 % / Tetrabromobiphenyl mg/kg 5 - n. d.
I %% / Pentabromobiphenyl mg/kg 5 - n. d.
+ %% ¥ / Hexabromobiphenyl mg/kg 5 - n. d.
= %% % / Heptabromobipheny!l mg/kg 5 - n. d.
A 53 %F / Octabromobiphenyl mg/kg 5 - n. d.
1 /%8 % / Nonabromobiphenyl mg/kg %4 [EC 62321-6 (2015), 11 7 4p & 47/ b e n. d.
~+ %% % / Decabromobiphenyl mg/kg | ¥ k& irl. / With reference to IEC 5 - n. d.
% 4.5 ¥ %4 / Sum of PBDEs mg/kg 162321-6 (2015) and performed by - - n. d.
- %7 ¥ @ / Monobromodiphenyl ether mg/kg [GC/MS. 5 - n. d.
= %F ¥ @/ Dibromodiphenyl ether mg/kg 5 - n. d.
Z % ¥ @ / Tribromodiphenyl ether mg/kg 5 - n. d.
= 5.7 ¥ @ / Tetrabromodiphenyl ether mg/kg 5 — n. d.
I 4.5 ¥ @ / Pentabromodiphenyl ether mg/kg 5 - n. d.
- 5.7 ¥ p / Hexabromodiphenyl ether mg/kg 5 - n. d.
= 57 ¥ @ / Heptabromodiphenyl ether mg/kg 5 — n. d.
A 5.3 ¥ pe / Octabromodiphenyl ether mg/kg 5 - n. d.
4 %74 ¥ @ / Nonabromodiphenyl ether mg/kg 5 - n. d.
+ %7 ¥ / Decabromodiphenyl ether mg/kg 5 — n. d.
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# 3z (Note) :
mg/kg = ppm; 0. 1wt% = 1000ppm
MDL = Method Detection Limit (3 i # ip[4&*2iE)
n.d. = Not Detected (¥ )
"= Not Regulated (& #4:1E)
"-—" = Not Conducted (& ip|7% P )
(#2)
e 20,13 ug/em’ > A S &k 73~ $45. / The sample is positive for Cr(VI) if the Cr(VI)

concentration is greater than 0.13 ug/cm®. The sample coating is considered to contain Cr(VI)

ek ind CGEAR/0.10 ug/em®) » %7 %2 & 2 7 = §4%. / The sample is negative for Cr(VI) if
Cr(VI) is n.d. (concentration less than 0.10 ug/cm?). The coating is considered a non-Cr(VI) based
coating

B2 BELEEA 0,10 2 0.13 pug/em® BF o mE T E R A TE 77 > $45. / The result between 0.10 pg/cm®
and 0.13 ug/cm® is considered to be inconclusive - unavoidable coating variations may influence the
determination.

S O W&~ W DN —

PFOS %% ¥ 3t (Reference Information) : 4% A &3 1875 %4 POPs - (EU) 2019/1021
PROSE & et fr a8 Wi @ 7 (#42:80. 001%(10ppm) » AL & &~ & F 8 F 30 ¢ 2 @Az3§0. 1%(1000ppm) » A 52
BHALe 2 B8 lug/m? -

(Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-finished
products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated materials above

lug/m2.)
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IR T AR RI 2 PR o g2 hIRGER T R 2R o (5 AR 2 “,’f ) [ The
plating layer of samples were dissolved totally by pre -conditioning method according to
below flow chart. ( Cré* test method excluded )

B AR M2 [ Technician: Rita Chen

B R F 4 5kgc® [ Supervisor: Troy Chang

&k £ £ Brli2i 428 | Flow Chart of Stripping method for metal analysis

% % ¥ & / Preparation
v + i} & Cré*
v

REkSLE /
Sample measurement (weight)
44 Pb~ 4 Cd~ A Hg

Bl &G f [ Sample measurement

v

# -k 5B~ | Boiling water extraction

W g iR [
Prepare suitable acid solution v
v & Fris iRtk & [ Cool, filter digestate through
RN Y L filter
Put sample into acid solution v
v 4e o~ 4 &4 [ Add diphenyl-carbazide

i fa4 41+ & / Dissolve plating layer for color development

v v

7% [ Solution L UV-VIS o 2 Rk &% % 7 540 nm s
3 {1z & [ Measure the absorbance at 540 nm
by UV-VIS

B a8 & T i k3¥ & /ICP-OES

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at |
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at https://www.sgs.com/en/terms-and-conditions/terms-e-document. Attention is

drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan / 25
t+886 (02)2299 3939 +886 (02)2299 3237 www.sgs.com.tw

Member of the SGS Group



SGS

RIsE4R 2
Test Report
B G Ao f

KANG LIAN TE CORPORATION LTD.

PeFD LT s LB - 34T 15
NO. 347-1, SEC. 1, NANSHAN RD., LUZHU DIST., TAOYUAN DISTRICT, TAOYUAN CITY 338, TAIWAN

575 (No. ) : CE/2020/10741 p # (Date) : 2020/01/10 Fdc(Page) @ T of 11

R/ E 3 RA A IT42H | Analytical flow chart - PFOA/PFOS

@ 4 B ¢ 2% % [ Technician: Yaling Tu
BIF Q4 0 %@ [ Supervisor: Troy Chang

# 5% i 2 [ Sample pretreatment

v

R RhEEEER
Sample extraction by Ultrasonic extraction

v

e ﬁrﬁ/i}é g /
Concentrate/Dilute Extracted solution

v

IR AR AT I R AT R
Analysis was performed by LC/MS

v

¥ / Data
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5.7 (No. ) : CE/2020/10741 p #p (Date) : 2020/01/10
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% 43 ¥/ % 455 ¥ mA 475420 [ Analytical flow chart - PBB/PBDE

u @A R 2% ¥ [ Technician: Yaling Tu
B RIEE F 4 ¢ EEc® [ Supervisor: Troy Chang
47 = Pl3#42 4 | First testing process ———

ER M E®RAR [ Optional screen process ssasmmn:
FEFuAe A [ Confirmation process = « = p

| Sample / # & |
¥
| Sample pretreatment / & &7 &J2 |

Screen analysis / 4= & 4 17

v
Sample extraction 1 & 3 B~/
Soxhlet method % ;% 3 B~z

|
v

Concentrate/Dilute Extracted solution
P ik SR
v
| Filter/ 552 6k |

1
v

| GCIMS/ # 4p & 47 1 3% % |
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¥ %% 4 7428 | Analytical flow chart - Phthalate

B AR %% [ Technician: Yaling Tu
B R f f 4 ¢ k@ [ Supervisor : Troy Chang

[iplz# -+ 2 [Test method: IEC 62321-8]

s g2/ A/
Sample pretreatment/separation

!

# 5%l THE v & rte 3 f2 55 |
Sample dissolved/extracted by THF

!

Freir ity |
Dilute Extracted solution

FAR RS/
Analysis was performed by GC/MS
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#)% 4 17428 / Analytical flow chart - Halogen

B 3t M2 [ Technician: Rita Chen
B RIEf 4 1 %RE® [ Supervisor: Troy Chang

s g2/ A/
Sample pretreatment/separation

v

LR R R S
Weighting and putting sample in cell

gk T N ke
Oxygen Bomb Combustion / Absorption

v

AL AT /
Dilution to fixed volume

R ATRA AT
Analysis was performed by IC
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X BEY 4o BFEHET 0 MEAAF R ERBZFE/I0 X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g2 2k (End of Report) *x
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TR SR Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as) :
i# B (Sample Submitted By) i BEE4EF L2 7 (KANG LIAN TE CORPORATION LTD. )

% ¢ #-(Sample Description) : NICKEL PLATING LAYER (448 k&)
Jz i p ¥ (Sample Receiving Date) . 2020/01/03
B2 B (Testing Period) ¢ 2020701703 to 2020/01/10

B3 g £ (Test Requested) :
(1) #3%E = 4p %> $FRollS 2011/65/EU Annex 112 H 23745 4 (EU) 2015/863i184% ~ &5~ & ~ = §i4& ~ F M ¥ ~ 3 8m %
g, DBP, BBP, DEHP, DIBP. (As specified by client, with reference to RoHS 2011/65/EU Annex Il and amending
Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP

contents in the submitted sample(s).)

(2) BHEAIp L EE 2L FFE - 24 F A ®F-& - & > % B RE. (As specified by client, to test PFOA,
PFOS, Halogen-Fluorine, Chlorine, Bromine, Iodine contents in the submitted sample(s).)

B)3E % % (Test Results) : #4RET - (Please refer to following pages).
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P2 % % (Test Results)

B3R = (PART NAME)No. 1 : 4d &4k (PLATING LAYER OF SILVER COLORED METAL)
B1zER = (PART NAME)No. 2 i 4 &8 (z4%) (SILVER COLORED METAL (INCLUDING THE PLATING LAYER))
PIEIE P ¥ Pl VDL 2% (Result)
(Test Items) (Unit) (Method)
No. 1 No. 2
4% / Cadmium (Cd) mg/kg |peiesaxhy > %+ IEC 62321-5 (2013) 2 n.d. -

PR s R s RfeiRl. /
IEC 62321-5 (2013) application of
modified digestion by surface

etching and performed by ICP-OES.

4~ / Lead (Pb) mg/kg |peiesaxhy > %+ IEC 62321-5 (2013) 2 n.d. -
PR s R s RdeiRl. /
IEC 62321-5 (2013) application of
modified digestion by surface

etching and performed by ICP-OES.

& / Mercury (Hg) mg/kg |peienshy > %+ IEC 62321-4:2013+ 2 n. d. -—
ANDL:2017 » 2§ Jd8 & % 35 563 %
g, / 1EC 62321-4:2013+ AMD1:2017
application of modified digestion
by surface etching and performed by
ICP-OES.

» % 4% / Hexavalent Chromium ug/cm? | %% IEC 62321-7-1 (2015) » »2UV-VIS 0.10 n. d. -
Cr(VI)(#2) ##l. / With reference to IEC

62321-7-1 (2015) and performed by

UV-VIS.
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PIAIE P ¥ PR R VDL 2% (Result)
(Test Items) (Unit) (Method)

No. 1 No. 2
> & 3%mpe / Perfluorooctane ng/m* [ %< CEN/TS 15968 (2010) » r4;% 4p & 47 1 n. d. -
sulfonates (PFOS-Acid, Metal Salt, /¥ k¥Rl / With reference to
Amide) CEN/TS 15968 (2010). Analysis was

performed by LC/MS.
>4 ¥ p& / PFOA (CAS No.: 335-67-1) ng/m* [ %< CEN/TS 15968 (2010) » r4;% 4p & 47 1 n. d. -
/F &Rl / With reference to
CEN/TS 15968 (2010). Analysis was
performed by LC/MS.
AR¥ - ? R 7 Ay / DBP (Dibutyl mg/kg 50 - n. d.
phthalate) (CAS No.: 84-74-2)
AFZPEET F Y Ay / BBP (Butyl mg/kg 50 - n. d.
Benzyl phthalate) (CAS No.: 85-68-7) %4 [EC 62321-8 (2017), 117 4p k& 45/
E- 7 (2-v 4 F)fq / DEHP mg/kg |& 3 &k #l. / With reference to IEC 50 - n. d.
(Di- (2-ethylhexyl) phthalate) (CAS 62321-8 (2017). Analysis was
No.: 117-81-7) performed by GC/MS.
MF- - 27 fq / DIBP (Di- mg/kg 50 - n. d.
isobutyl phthalate) (CAS No.: 84-69-
5)
#% / Halogen
#% (4 ) / Halogen-Fluorine (F) (CAS | mg/kg 50 - n.d.
No. : 14762-94-8)
#% (&%) / Halogen-Chlorine (Cl) mg/kg |44 BS EN 14582 (2016) » 24z k& 45 50 — n.d.
(CAS No. : 22537-15-1) &~ +7. / With reference to BS EN
#1% (%) / Halogen-Bromine (Br) (CAS | mg/kg |14582 (2016). Analysis was 50 - n. d.
No. : 10097-32-2) performed by IC.
#% (%) / Halogen-lodine (1) (CAS mg/kg 50 - n.d.
No. : 14362-44-8)
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NO. 347-1, SEC. 1, NANSHAN RD., LUZHU DIST., TAOYUAN DISTRICT, TAOYUAN CITY 338, TAIWAN

RIFEIE P - i Bl 3 VDL 2% (Result)
(Test Items) (Unit) (Method)

No. 1 No. 2

% 4.9 ¥ % / Sun of PBBs mg/kg - - n. d.
- %7 ¥ / Monobromobiphenyl mg/kg 5 - n.d.
Z %% ¥ / Dibromobiphenyl mg/kg 5 - n. d.
Z %% ¥ / Tribromobiphenyl mg/kg 5 - n. d.
z %5 % / Tetrabromobiphenyl mg/kg 5 - n. d.
I %% / Pentabromobiphenyl mg/kg 5 - n. d.
+ %% ¥ / Hexabromobiphenyl mg/kg 5 - n. d.
= %% % / Heptabromobipheny!l mg/kg 5 - n. d.
A 53 %F / Octabromobiphenyl mg/kg 5 - n. d.
1 /%8 % / Nonabromobiphenyl mg/kg %4 [EC 62321-6 (2015), 11 7 4p & 47/ b e n. d.
~+ %% % / Decabromobiphenyl mg/kg | ¥ k& irl. / With reference to IEC 5 - n. d.
% 4.5 ¥ %4 / Sum of PBDEs mg/kg 162321-6 (2015) and performed by - - n. d.
- %7 ¥ @ / Monobromodiphenyl ether mg/kg [GC/MS. 5 - n. d.
= %F ¥ @/ Dibromodiphenyl ether mg/kg 5 - n. d.
Z % ¥ @ / Tribromodiphenyl ether mg/kg 5 - n. d.
= 5.7 ¥ @ / Tetrabromodiphenyl ether mg/kg 5 — n. d.
I 4.5 ¥ @ / Pentabromodiphenyl ether mg/kg 5 - n. d.
- 5.7 ¥ p / Hexabromodiphenyl ether mg/kg 5 - n. d.
= 57 ¥ @ / Heptabromodiphenyl ether mg/kg 5 — n. d.
A 5.3 ¥ pe / Octabromodiphenyl ether mg/kg 5 - n. d.
4 %74 ¥ @ / Nonabromodiphenyl ether mg/kg 5 - n. d.
+ %7 ¥ / Decabromodiphenyl ether mg/kg 5 — n. d.
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# 3z (Note) :
mg/kg = ppm; 0. 1wt% = 1000ppm
MDL = Method Detection Limit (3 i # ip[4&*2iE)
n.d. = Not Detected (¥ )
"= Not Regulated (& #4:1E)
"-—" = Not Conducted (& ip|7% P )
(#2)
e 20,13 ug/em’ > A S &k 73~ $45. / The sample is positive for Cr(VI) if the Cr(VI)

concentration is greater than 0.13 ug/cm®. The sample coating is considered to contain Cr(VI)

ek ind CGEAR/0.10 ug/em®) » %7 %2 & 2 7 = §4%. / The sample is negative for Cr(VI) if
Cr(VI) is n.d. (concentration less than 0.10 ug/cm?). The coating is considered a non-Cr(VI) based
coating

B2 BELEEA 0,10 2 0.13 pug/em® BF o mE T E R A TE 77 > $45. / The result between 0.10 pg/cm®
and 0.13 ug/cm® is considered to be inconclusive - unavoidable coating variations may influence the
determination.

S O W&~ W DN —

PFOS %% ¥ 3t (Reference Information) : 4% A &3 1875 %4 POPs - (EU) 2019/1021
PROSE & et fr a8 Wi @ 7 (#42:80. 001%(10ppm) » AL & &~ & F 8 F 30 ¢ 2 @Az3§0. 1%(1000ppm) » A 52
BHALe 2 B8 lug/m? -

(Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-finished
products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated materials above

lug/m2.)
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IR T AR RI 2 PR o g2 hIRGER T R 2R o (5 AR 2 “,’f ) [ The
plating layer of samples were dissolved totally by pre -conditioning method according to
below flow chart. ( Cré* test method excluded )

B AR M2 [ Technician: Rita Chen

B R F 4 5kgc® [ Supervisor: Troy Chang

&k £ £ Brli2i 428 | Flow Chart of Stripping method for metal analysis

% % ¥ & / Preparation
v + i} & Cré*
v

REkSLE /
Sample measurement (weight)
44 Pb~ 4 Cd~ A Hg

Bl &G f [ Sample measurement

v

# -k 5B~ | Boiling water extraction

W g iR [
Prepare suitable acid solution v
v & Fris iRtk & [ Cool, filter digestate through
RN Y L filter
Put sample into acid solution v
v 4e o~ 4 &4 [ Add diphenyl-carbazide

i fa4 41+ & / Dissolve plating layer for color development

v v

7% [ Solution L UV-VIS o 2 Rk &% % 7 540 nm s
3 {1z & [ Measure the absorbance at 540 nm
by UV-VIS

B a8 & T i k3¥ & /ICP-OES
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R/ E 3 RA A IT42H | Analytical flow chart - PFOA/PFOS

@ 4 B ¢ 2% % [ Technician: Yaling Tu
BIF Q4 0 %@ [ Supervisor: Troy Chang

# 5% i 2 [ Sample pretreatment

v

R RhEEEER
Sample extraction by Ultrasonic extraction

v

e ﬁrﬁ/i}é g /
Concentrate/Dilute Extracted solution

v

IR AR AT I R AT R
Analysis was performed by LC/MS

v

¥ / Data
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% 43 ¥/ % 455 ¥ mA 475420 [ Analytical flow chart - PBB/PBDE

u @A R 2% ¥ [ Technician: Yaling Tu
B RIEE F 4 ¢ EEc® [ Supervisor: Troy Chang
47 = Pl3#42 4 | First testing process ———

ER M E®RAR [ Optional screen process ssasmmn:
FEFuAe A [ Confirmation process = « = p

| Sample / # & |
¥
| Sample pretreatment / & &7 &J2 |

Screen analysis / 4= & 4 17

v
Sample extraction 1 & 3 B~/
Soxhlet method % ;% 3 B~z

|
v

Concentrate/Dilute Extracted solution
P ik SR
v
| Filter/ 552 6k |

1
v

| GCIMS/ # 4p & 47 1 3% % |
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¥ %% 4 7428 | Analytical flow chart - Phthalate

B AR %% [ Technician: Yaling Tu
B R f f 4 ¢ k@ [ Supervisor : Troy Chang

[iplz# -+ 2 [Test method: IEC 62321-8]

s g2/ A/
Sample pretreatment/separation

!

# 5%l THE v & rte 3 f2 55 |
Sample dissolved/extracted by THF

!

Freir ity |
Dilute Extracted solution

FAR RS/
Analysis was performed by GC/MS
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#)% 4 17428 / Analytical flow chart - Halogen

B 3t M2 [ Technician: Rita Chen
B RIEf 4 1 %RE® [ Supervisor: Troy Chang

s g2/ A/
Sample pretreatment/separation

v

LR R R S
Weighting and putting sample in cell

gk T N ke
Oxygen Bomb Combustion / Absorption

v

AL AT /
Dilution to fixed volume

R ATRA AT
Analysis was performed by IC
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X BEY 4o BFEHET 0 MEAAF R ERBZFE/I0 X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g2 2k (End of Report) *x
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SHINKONG SYNTHETIC FIBERS CORPORATION

(SHINKONG INDUSTRY (HANGZHOU) CO., LTD)
14F., NO. 123, SEC. 2, NANKING E. RD., TAIPEI, TAIWAN
(NO.766, AVENUE 6, ECONOMY & TECHNOLOGY DEVELOPMENT ZONE, HANGZHOU, CHINA)

The following samples was/were submitted and identified by/on behalf of the applicant as :

Sample Submitted By : SHINKONG SYNTHETIC FIBERS CORPORATION
Sample Description : THERMOPLASTIC POLYESTER RESIN

Style/ltem No. : SHINITE ® PBT D202G30NA

Sample Receiving Date : 2019/08/14

Testing Period :  2019/08/14 to 2019/08/21

Test Requested

(1) As specified by client, with reference to RoHS 2011/65/EU Annex Il and amending Directive (EU) 2015/863
to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP contents in the
submitted sample(s).

(2) Please refer to next pages for the other item(s).

Test Result(s) . Please refer to following pages.
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SHINKONG SYNTHETIC FIBERS CORPORATION

(SHINKONG INDUSTRY (HANGZHOU) CO., LTD)
14F., NO. 123, SEC. 2, NANKING E. RD., TAIPEI, TAIWAN
(NO.766, AVENUE 6, ECONOMY & TECHNOLOGY DEVELOPMENT ZONE, HANGZHOU, CHINA)

Test Result(s)

PART NAME No.1 : WHITE PLASTIC PELLETS
. Result
Test Item(s) Unit Method MDL No 1
Cadmium (Cd) mg/kg |With reference to IEC 62321-5 (2013) and 2 n.d.
Lead (Pb) mg/kg |performed by ICP-AES. 2 17.7
Mercury (Hg) mg/kg |With reference to IEC 62321-4:2013+ 2 n.d.
AMD?21:2017 and performed by ICP-AES.
Hexavalent Chromium Cr(VI) mg/kg [With reference to IEC 62321-7-2 (2017) and 8 n.d.
performed by UV-VIS.

Sum of PBBs mg/kg - n.d.
Monobromobiphenyl mg/kg 5 n.d.
Dibromobiphenyl mg/kg 5 n.d.
Tribromobiphenyl mg/kg 5 n.d.
Tetrabromobiphenyl mg/kg 5 n.d.
Pentabromobiphenyl mg/kg 5 n.d.
Hexabromobiphenyl mg/kg 5 n.d.
Heptabromobiphenyl mg/kg 5 n.d.
Octabromobiphenyl mg/kg 5 n.d.
Nonabromobiphenyl mg/kg 5 n.d.
Decabromobipheny! mg/kg |With reference to IEC 62321-6 (2015) and 5 n.d.
Sum of PBDEs mg/kg |performed by GC/MS. - n.d.
Monobromodiphenyl ether mg/kg 5 n.d.
Dibromodiphenyl ether mg/kg 5 n.d.
Tribromodiphenyl ether mg/kg 5 n.d.
Tetrabromodiphenyl ether mg/kg 5 n.d.
Pentabromodiphenyl ether mg/kg 5 n.d.
Hexabromodiphenyl ether mg/kg 5 n.d.
Heptabromodiphenyl ether mg/kg 5 n.d.
Octabromodiphenyl ether mg/kg 5 n.d.
Nonabromodiphenyl ether mg/kg 5 n.d.
Decabromodiphenyl ether mg/kg 5 n.d.
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SHINKONG SYNTHETIC FIBERS CORPORATION

(SHINKONG INDUSTRY (HANGZHOU) CO., LTD)

14F., NO. 123, SEC. 2, NANKING E. RD., TAIPEI, TAIWAN

(NO.766, AVENUE 6, ECONOMY & TECHNOLOGY DEVELOPMENT ZONE, HANGZHOU, CHINA)

Result
Test Item(s) Unit Method MDL ey
No.1

DEHP (Di- (2-ethylhexyl) mg/kg 50 n.d.
phthalate) (CAS No.: 117-81-7)
BBP (Butyl Benzyl phthalate) mg/kg 50 n.d.
(CAS No.: 85-68-7)
DBP (Dibutyl phthalate) (CAS mg/kg 50 n.d.
No.: 84-74-2)
DIBP (Di-isobutyl phthalate) (CAS| mg/kg 50 n.d.
No.: 84-69-5)
DIDP (Di-isodecyl phthalate) (CAS | mg/kg 50 n.d.
No.: 26761-40-0; 68515-49-1)
DINP (Di-isononyl phthalate) (CAS | mg/kg 50 n.d.
No.: 28553-12-0; 68515-48-0) With reference to IEC 62321-8 (2017).
DNOP (Di-n-octyl phthalate) mg/kg |Analysis was performed by GC/MS. 50 n.d.
(CAS No.: 117-84-0)
DNHP (Di-n-hexyl phthalate) mg/kg 50 n.d.
(CAS No.: 84-75-3)
DNPP (Di-n-pentyl phthalate) mg/kg 50 n.d.
(CAS No.: 131-18-0)
DPhP (Diphenyl phthalate) (CAS | mg/kg 50 n.d.
No.: 84-62-8)
DUP (Di-undecyl phthalate) (CAS| mg/kg 50 n.d.
No.: 3648-20-2)
DMEP (Bis (2-methoxyethyl) mg/kg 50 n.d.
phthalate) (CAS No.: 117-82-8)
Hexabromocyclododecane mg/kg [With reference to IEC 62321 (2008). Analysis 5 n.d.
(HBCDD) and all major was performed by GC/MS.
diastereoisomers identified (a-
HBCDD, - HBCDD, y- HBCDD)
(CAS No.: 25637-99-4 and 3194-
55-6 (134237-51-7, 134237-50-6,
134237-52-8))
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SHINKONG SYNTHETIC FIBERS CORPORATION

(SHINKONG INDUSTRY (HANGZHOU) CO., LTD)
14F., NO. 123, SEC. 2, NANKING E. RD., TAIPEI, TAIWAN
(NO.766, AVENUE 6, ECONOMY & TECHNOLOGY DEVELOPMENT ZONE, HANGZHOU, CHINA)

Note :
1. mg/kg = ppm ; 0.1wt% = 1000ppm
2. MDL = Method Detection Limit
3. n.d. = Not Detected = less than MDL
4. " -" = Not Regulated
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Analytical flow chart of Heavy Metal
These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )

B Technician : Rita Chen
B Supervisor: Troy Chang

| Cutting ~ Preparation |

v

| Sample Measurement |

Pb/Cd/Hg Cré*
| Acid digestion with microwave / hotplate | + +
* | Non-metal | | Metal |
| Filtration | ABS /PC/PVC Others +
| + + Bailing water
extraction
* + Dissolving by Digesting at +
Solution ultrasonication 150~160C
+ + Cool, filter
digestate through
1)  Alkali fusion Digesting at 60°C Separating to get filter
2)  HClto dissolve by ultrasonication aqueous phase *
v | | Add diphenyl-
+ carbazide for color
ICP-AES | _ development
| pH adjustment | *
* Measure the
Add diphenyl-carbazide for absorbance at 540
color development nm by UV-VIS

v

Measure the absorbance at
540 nm by UV-VIS
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SHINKONG SYNTHETIC FIBERS CORPORATION

(SHINKONG INDUSTRY (HANGZHOU) CO., LTD)
14F., NO. 123, SEC. 2, NANKING E. RD., TAIPEI, TAIWAN
(NO.766, AVENUE 6, ECONOMY & TECHNOLOGY DEVELOPMENT ZONE, HANGZHOU, CHINA)

Analytical flow chart — PBB / PBDE

B Technician : Yaling Tu
B Supervisor: Troy Chang

First testing process —»
Sample

Optional screen process s=ss

Confirmation process = -» i
Sample pretreatment

;

Screen analysis

IIIIIIIIIIIIllllllrlIIIIIIIIIIIIIIIII

\4

Sample extraction /
Soxhlet method

|
v

Concentrate/Dilute
Extracted solution

I
\4

Filter

T
v

GC/IMS
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SHINKONG SYNTHETIC FIBERS CORPORATION

(SHINKONG INDUSTRY (HANGZHOU) CO., LTD)
14F., NO. 123, SEC. 2, NANKING E. RD., TAIPEI, TAIWAN
(NO.766, AVENUE 6, ECONOMY & TECHNOLOGY DEVELOPMENT ZONE, HANGZHOU, CHINA)

Analytical flow chart - Phthalate

B Technician: Yaling Tu
B Supervisor: Troy Chang

[ Test method: IEC 62321-8)

Sample pretreatment/separation

'

Sample dissolved/extracted by THF

!

Dilute Extracted solution

'

Analysis was performed by GC/MS
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SHINKONG SYNTHETIC FIBERS CORPORATION

(SHINKONG INDUSTRY (HANGZHOU) CO., LTD)
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Analytical flow chart - HBCDD

B Technician: Yaling Tu
B Supervisor: Troy Chang

Sample pretreatment

|

Sample extraction / Ultrasonic method

|

Concentrate/Dilute Extracted solution

|

Filter

|

Analysis was performed by GC/MS

|

Data
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SHINKONG SYNTHETIC FIBERS CORPORATION

(SHINKONG INDUSTRY (HANGZHOU) CO., LTD)
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* The tested sample / part is marked by an arrow if it's shown on the photo. *

** End of Report **
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KANG LIAN TE CORPORATION LTD.

¥t 5]7‘ Ao L - BR34T2. 150
NO. 347 1, SEC. 1, NANSHAN RD., LUZHU DIST., TAOYUAN DISTRICT, TAOYUAN CITY 338, TAIWAN

575 (No. ) : CE/2020/10743 p # (Date) : 2020/01/10 F#c(Page) : 1 of 11

TR SR Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as) :
i# B (Sample Submitted By) i BEE4EF L2 7 (KANG LIAN TE CORPORATION LTD. )

. % 4-(Sample Description) . TIN PLATING LAYER (4% %47 %)
Jz i p ¥ (Sample Receiving Date) . 2020/01/03
B2 B (Testing Period) ¢ 2020701703 to 2020/01/10

B3 g £ (Test Requested) :
(1) #3%E = 4p %> $FRollS 2011/65/EU Annex 112 H 23745 4 (EU) 2015/863i184% ~ &5~ & ~ = §i4& ~ F M ¥ ~ 3 8m %
g, DBP, BBP, DEHP, DIBP. (As specified by client, with reference to RoHS 2011/65/EU Annex Il and amending
Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP

contents in the submitted sample(s).)

(2) BHEAIp L EE 2L FFE - 24 F A ®F-& - & > % B RE. (As specified by client, to test PFOA,
PFOS, Halogen-Fluorine, Chlorine, Bromine, Iodine contents in the submitted sample(s).)

B)3E % % (Test Results) : #4RET - (Please refer to following pages).
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BRGNP
KANG LIAN TE CORPORATION LTD.

WD SRS LB R34T2 15

NO. 347-1, SEC. 1, NANSHAN RD., LUZHU DIST., TAOYUAN DISTRICT, TAOYUAN CITY 338, TAIWAN

575 (No. ) : CE/2020/10743 p # (Date) : 2020/01/10 F #c(Page) @ 2 of 11

P2 % % (Test Results)

B3R = (PART NAME)No. 1 : 4d &4k (PLATING LAYER OF SILVER COLORED METAL)
B1zER = (PART NAME)No. 2 i 4 &8 (z4%) (SILVER COLORED METAL (INCLUDING THE PLATING LAYER))
PIEIE P ¥ Pl VDL 2% (Result)
(Test Items) (Unit) (Method)
No. 1 No. 2
4% / Cadmium (Cd) mg/kg |peiesaxhy > %+ IEC 62321-5 (2013) 2 n.d. -

PR s R s RfeiRl. /
IEC 62321-5 (2013) application of
modified digestion by surface

etching and performed by ICP-OES.

4~ / Lead (Pb) mg/kg |peiesaxhy > %+ IEC 62321-5 (2013) 2 84.8 -
PR s R s RdeiRl. /
IEC 62321-5 (2013) application of
modified digestion by surface

etching and performed by ICP-OES.

& / Mercury (Hg) mg/kg |peienshy > %+ IEC 62321-4:2013+ 2 n. d. -—
ANDL:2017 » 2§ Jd8 & % 35 563 %
g, / 1EC 62321-4:2013+ AMD1:2017
application of modified digestion
by surface etching and performed by
ICP-OES.

» % 4% / Hexavalent Chromium ug/cm? | %% IEC 62321-7-1 (2015) » »2UV-VIS 0.10 n. d. -
Cr(VI)(#2) ##l. / With reference to IEC

62321-7-1 (2015) and performed by

UV-VIS.
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PIAIE P ¥ PR R VDL 2% (Result)
(Test Items) (Unit) (Method)

No. 1 No. 2
> & 3%mpe / Perfluorooctane ng/m* [ %< CEN/TS 15968 (2010) » r4;% 4p & 47 1 n. d. -
sulfonates (PFOS-Acid, Metal Salt, /¥ k¥Rl / With reference to
Amide) CEN/TS 15968 (2010). Analysis was

performed by LC/MS.
>4 ¥ p& / PFOA (CAS No.: 335-67-1) ng/m* [ %< CEN/TS 15968 (2010) » r4;% 4p & 47 1 n. d. -
/F &Rl / With reference to
CEN/TS 15968 (2010). Analysis was
performed by LC/MS.
AR¥ - ? R 7 Ay / DBP (Dibutyl mg/kg 50 - n. d.
phthalate) (CAS No.: 84-74-2)
AFZPEET F Y Ay / BBP (Butyl mg/kg 50 - n. d.
Benzyl phthalate) (CAS No.: 85-68-7) %4 [EC 62321-8 (2017), 117 4p k& 45/
E- 7 (2-v 4 F)fq / DEHP mg/kg |& 3 &k #l. / With reference to IEC 50 - n. d.
(Di- (2-ethylhexyl) phthalate) (CAS 62321-8 (2017). Analysis was
No.: 117-81-7) performed by GC/MS.
MF- - 27 fq / DIBP (Di- mg/kg 50 - n. d.
isobutyl phthalate) (CAS No.: 84-69-
5)
#% / Halogen
#% (4 ) / Halogen-Fluorine (F) (CAS | mg/kg 50 - n.d.
No. : 14762-94-8)
#% (&%) / Halogen-Chlorine (Cl) mg/kg |44 BS EN 14582 (2016) » 24z k& 45 50 — n.d.
(CAS No. : 22537-15-1) &~ +7. / With reference to BS EN
#1% (%) / Halogen-Bromine (Br) (CAS | mg/kg |14582 (2016). Analysis was 50 - n. d.
No. : 10097-32-2) performed by IC.
#% (%) / Halogen-lodine (1) (CAS mg/kg 50 - n.d.
No. : 14362-44-8)
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Fl? o % s LB - B34T2Z 150
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RIFEIE P - i Bl 3 VDL 2% (Result)
(Test Items) (Unit) (Method)

No. 1 No. 2

% 4.9 ¥ % / Sun of PBBs mg/kg - - n. d.
- %7 ¥ / Monobromobiphenyl mg/kg 5 - n.d.
Z %% ¥ / Dibromobiphenyl mg/kg 5 - n. d.
Z %% ¥ / Tribromobiphenyl mg/kg 5 - n. d.
z %5 % / Tetrabromobiphenyl mg/kg 5 - n. d.
I %% / Pentabromobiphenyl mg/kg 5 - n. d.
+ %% ¥ / Hexabromobiphenyl mg/kg 5 - n. d.
= %% % / Heptabromobipheny!l mg/kg 5 - n. d.
A 53 %F / Octabromobiphenyl mg/kg 5 - n. d.
1 /%8 % / Nonabromobiphenyl mg/kg %4 [EC 62321-6 (2015), 11 7 4p & 47/ b e n. d.
~+ %% % / Decabromobiphenyl mg/kg | ¥ k& irl. / With reference to IEC 5 - n. d.
% 4.5 ¥ %4 / Sum of PBDEs mg/kg 162321-6 (2015) and performed by - - n. d.
- %7 ¥ @ / Monobromodiphenyl ether mg/kg [GC/MS. 5 - n. d.
= %F ¥ @/ Dibromodiphenyl ether mg/kg 5 - n. d.
Z % ¥ @ / Tribromodiphenyl ether mg/kg 5 - n. d.
= 5.7 ¥ @ / Tetrabromodiphenyl ether mg/kg 5 — n. d.
I 4.5 ¥ @ / Pentabromodiphenyl ether mg/kg 5 - n. d.
- 5.7 ¥ p / Hexabromodiphenyl ether mg/kg 5 - n. d.
= 57 ¥ @ / Heptabromodiphenyl ether mg/kg 5 — n. d.
A 5.3 ¥ pe / Octabromodiphenyl ether mg/kg 5 - n. d.
4 %74 ¥ @ / Nonabromodiphenyl ether mg/kg 5 - n. d.
+ %7 ¥ / Decabromodiphenyl ether mg/kg 5 — n. d.
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# 3z (Note) :
mg/kg = ppm; 0. 1wt% = 1000ppm
MDL = Method Detection Limit (3 i # ip[4&*2iE)
n.d. = Not Detected (¥ )
"= Not Regulated (& #4:1E)
"-—" = Not Conducted (& ip|7% P )
(#2)
e 20,13 ug/em’ > A S &k 73~ $45. / The sample is positive for Cr(VI) if the Cr(VI)

concentration is greater than 0.13 ug/cm®. The sample coating is considered to contain Cr(VI)

ek ind CGEAR/0.10 ug/em®) » %7 %2 & 2 7 = §4%. / The sample is negative for Cr(VI) if
Cr(VI) is n.d. (concentration less than 0.10 ug/cm?). The coating is considered a non-Cr(VI) based
coating

B2 BELEEA 0,10 2 0.13 pug/em® BF o mE T E R A TE 77 > $45. / The result between 0.10 pg/cm®
and 0.13 ug/cm® is considered to be inconclusive - unavoidable coating variations may influence the
determination.

S O W&~ W DN —

PFOS %% ¥ 3t (Reference Information) : 4% A &3 1875 %4 POPs - (EU) 2019/1021
PROSE & et fr a8 Wi @ 7 (#42:80. 001%(10ppm) » AL & &~ & F 8 F 30 ¢ 2 @Az3§0. 1%(1000ppm) » A 52
BHALe 2 B8 lug/m? -

(Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-finished
products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated materials above

lug/m2.)

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at https://www.sgs.com/en/terms- and-conditions/terms-e-document. Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’'s
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan / 25
t+886 (02)2299 3939 +886 (02)2299 3237 www.sgs.com.tw

Member of the SGS Group



SGS

B3 47 2
Test Report
B G Ao f

KANG LIAN TE CORPORATION LTD.

WD SRS LB R34T2 15
NO. 347-1, SEC. 1, NANSHAN RD., LUZHU DIST., TAOYUAN DISTRICT, TAOYUAN CITY 338, TAIWAN

575 (No. ) : CE/2020/10743 p # (Date) : 2020/01/10 F #<(Page) : 6 of 11

IR T AR RI 2 PR o g2 hIRGER T R 2R o (5 AR 2 “,’f ) [ The
plating layer of samples were dissolved totally by pre -conditioning method according to
below flow chart. ( Cré* test method excluded )

B AR M2 [ Technician: Rita Chen

B R F 4 5kgc® [ Supervisor: Troy Chang

&k £ £ Brli2i 428 | Flow Chart of Stripping method for metal analysis

% % ¥ & / Preparation
v + i} & Cré*
v

REkSLE /
Sample measurement (weight)
44 Pb~ 4 Cd~ A Hg

Bl &G f [ Sample measurement

v

# -k 5B~ | Boiling water extraction

W g iR [
Prepare suitable acid solution v
v & Fris iRtk & [ Cool, filter digestate through
RN Y L filter
Put sample into acid solution v
v 4e o~ 4 &4 [ Add diphenyl-carbazide

i fa4 41+ & / Dissolve plating layer for color development

v v

7% [ Solution L UV-VIS o 2 Rk &% % 7 540 nm s
3 {1z & [ Measure the absorbance at 540 nm
by UV-VIS

B a8 & T i k3¥ & /ICP-OES
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R/ E 3 RA A IT42H | Analytical flow chart - PFOA/PFOS

@ 4 B ¢ 2% % [ Technician: Yaling Tu
BIF Q4 0 %@ [ Supervisor: Troy Chang

# 5% i 2 [ Sample pretreatment

v

R RhEEEER
Sample extraction by Ultrasonic extraction

v

e ﬁrﬁ/i}é g /
Concentrate/Dilute Extracted solution

v

IR AR AT I R AT R
Analysis was performed by LC/MS

v

¥ / Data
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% 43 ¥/ % 455 ¥ mA 475420 [ Analytical flow chart - PBB/PBDE

u @A R 2% ¥ [ Technician: Yaling Tu
B RIEE F 4 ¢ EEc® [ Supervisor: Troy Chang
47 = Pl3#42 4 | First testing process ———

ER M E®RAR [ Optional screen process ssasmmn:
FEFuAe A [ Confirmation process = « = p

| Sample / # & |
¥
| Sample pretreatment / & &7 &J2 |

Screen analysis / 4= & 4 17

v
Sample extraction 1 & 3 B~/
Soxhlet method % ;% 3 B~z

|
v

Concentrate/Dilute Extracted solution
P ik SR
v
| Filter/ 552 6k |

1
v

| GCIMS/ # 4p & 47 1 3% % |
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¥ %% 4 7428 | Analytical flow chart - Phthalate

B AR %% [ Technician: Yaling Tu
B R f f 4 ¢ k@ [ Supervisor : Troy Chang

[iplz# -+ 2 [Test method: IEC 62321-8]

s g2/ A/
Sample pretreatment/separation

!

# 5%l THE v & rte 3 f2 55 |
Sample dissolved/extracted by THF

!

Freir ity |
Dilute Extracted solution

FAR RS/
Analysis was performed by GC/MS
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#)% 4 17428 / Analytical flow chart - Halogen

B 3t M2 [ Technician: Rita Chen
B RIEf 4 1 %RE® [ Supervisor: Troy Chang

s g2/ A/
Sample pretreatment/separation

v

LR R R S
Weighting and putting sample in cell

gk T N ke
Oxygen Bomb Combustion / Absorption

v

AL AT /
Dilution to fixed volume

R ATRA AT
Analysis was performed by IC
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X BEY 4o BFEHET 0 MEAAF R ERBZFE/I0 X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g2 2k (End of Report) *x
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